Date:

LETTER OF INTENT

July 8, 2019

Company: Wiss, Janney, Elstner Associates, Inc.

Project: Professional Services for Persigo Wastewater Treatment Plant Structural Assessment

RFP-4653-19-DH

Based upon review of the proposals received for Professional Services for Persigo Wastewater
Treatment Plant Structural Assessment RFP-4653-19-DH, your firm has been selected as the
preferred proposer. It has been determined that next step negotiations must be made in order to
move forward to a possible contract award for this project. Upon successful negotiations, it is the
intent of the City of Grand Junction to award the aforementioned project to your firm as is listed in the
RFP documents, your proposal response, and negotiated terms.
[...]
) Owner evaluation of proposals: June 24 -28, 2019
o Interviews (if required) July 9, 2019

° Final selection: July 12, 2019

) Contract execution: July 19, 2019

° Work begins no later than: July 25, 2019

- 18 -



4.7. Questions Regarding Scope of Services:

Duane Hoff Jr., Senior Buyer
duaneh@gjcity.org

SECTION 5.0: PREPARATION AND SUBMITTAL OF PROPOSALS

Submission: Each proposal shall be submitted in electronic format only, and only through
the Rocky Mountain E-Purchasing website
(https://www.rockymountainbidsystem.com/default.asp). This site offers both “free” and
‘paying” registration options that allow for full access of the Owner’s documents and for electronic
submission of proposals. (Note: “free” registration may take up to 24 hours to process. Please
Plan _accordingly.) Please view our “Electronic Vendor Registration Guide” at
http://www.gjcity.org/BidOpenings.aspx for details. (Purchasing Representative does not have
access or control of the vendor side of RMEPS. If website or other problems arise during response
submission, vendor MUST contact RMEPS to resolve issue prior to the response deadline 800-
835-4603). For proper comparison and evaluation, the City requests that proposals be formatted
as directed in Section 5.0 “Preparation and Submittal of Proposals.” Offerors are required to
indicate their interest in this Project, show their specific experience and address their capability to
perform the Scope of Services in the Time Schedule as set forth herein. For proper comparison
and evaluation, the Owner requires that proposals be formatted A to F:

- 19 -



6.1

6.2

Cover Letter: Cover letter shall be provided which explains the Firm’s interest in the project.
The letter shall contain the name/address/phone number/email of the person who will serve
as the firm's principal contact person with Owner’s Contract Administrator and shall identify
individual(s) who will be authorized to make presentations on behalf of the firm. The
statement shall bear the signature of the person having proper authority to make formal
commitments on behalf of the firm. By submitting a response to this solicitation the Firm
agrees to all requirements herein.

Qualifications/Experience/Credentials: Proposers shall provide their qualifications for
consideration as a contract provider to the City of Grand Junction and include prior
experience in similar projects.

Strategy and Implementation Plan: Describe your (the firm’s) interpretation of the
Owner’s objectives with regard to this RFP. Describe the proposed strategy and/or plan for
achieving the objectives of this RFP. The Firm may utilize a written narrative or any other
printed technique to demonstrate their ability to satisfy the Scope of Services. The narrative
should describe a logical progression of tasks and efforts starting with the initial steps or
tasks to be accomplished and continuing until all proposed tasks are fully described and the
RFP objectives are accomplished. Include a time schedule for completion of your firm's
implementation plan and an estimate of time commitments from Owner staff.

References: A minimum of three (3) references with name, address, telephone number,
and email address that can attest to your experience in projects of similar scope and size.

Fee Proposal: Provide a not to exceed cost using Solicitation Response Form found in
Section 7, accompanied by a complete list of costs breakdown.

Additional Data (optional): Provide any additional information that will aid in evaluation of
your qualifications with respect to this project.

SECTION 6.0: EVALUATION CRITERIA AND FACTORS

Evaluation: An evaluation team shall review all responses and select the proposal or
proposals that best demonstrate the capability in all aspects to perform the scope of
services and possess the integrity and reliability that will ensure good faith performance.

Intent: Only respondents who meet the qualification criteria will be considered. Therefore,
it is imperative that the submitted proposal clearly indicate the firm’s ability to provide the
services described herein.

Submittal evaluations will be done in accordance with the criteria and procedure defined
herein. The Owner reserves the right to reject any and all portions of proposals and take
into consideration past performance. The following parameters will be used to evaluate the
submittals (in no particular order of priority):

e Responsiveness of submittal to the RFP

= 20 =



6.3

6.4

Understanding of the project and the objectives
Experience/Demonstrated capability

Strategy & Implementation Plan

References

Fees

Owner also reserves the right to take into consideration past performance of previous
awards/contracts with the Owner of any vendor, Firm, supplier, or service provider in
determining final award(s).

The Owner will undertake negotiations with the top rated firm and will not negotiate with
lower rated firms unless negotiations with higher rated firms have been unsuccessful and
terminated.

Oral Interviews (if required): The Owner reserves the right to invite the most qualified
rated proposer(s) to participate in oral interviews, if needed.

Award: Firms shall be ranked or disqualified based on the criteria listed in Section 6.2. The

Owner reserves the right to consider all of the information submitted and/or oral presentations,
if required, in selecting the project Firm.

- 21 -



SECTION 7.0: SOLICITATION RESPONSE FORM
RFP-4653-19-DH Professional Services for Persigo Wastewater Treatment Plant Structural
Assessment

Offeror must submit entire Form completed, dated and signed.

1) Not to exceed cost to provide design services for the Professional Services for Persigo Treatment Plant
Structural Assessment for labor, materials, equipment, travel, design, drawings, engineering work,
shipping/freight, licenses, permits, fees, etc. per specifications:

NOT TO EXCEED COST $

WRITTEN: dollars.

The Owner reserves the right to accept any portion of the services to be performed at its discretion

The undersigned has thoroughly examined the entire Request for Proposals and therefore submits the proposal
and schedule of fees and services attached hereto.

This offer is firm and irrevocable for sixty (60) days after the time and date set for receipt of proposals.

The undersigned Offeror agrees to provide services and products in accordance with the terms and conditions
contained in this Request for Proposal and as described in the Offeror’s proposal attached hereto; as accepted
by the Owner.

Prices in the proposal have not knowingly been disclosed with another provider and will not be prior to award.

e Prices in this proposal have been arrived at independently, without consultation, communication or
agreement for the purpose of restricting competition.

¢ No attempt has been made nor will be to induce any other person or firm to submit a proposal for the
purpose of restricting competition.

¢ The individual signing this proposal certifies they are a legal agent of the offeror, authorized to represent
the offeror and is legally responsible for the offer with regard to supporting documentation and prices
provided.

e Direct purchases by the City of Grand Junction are tax exempt from Colorado Sales or Use Tax. Tax
exempt No. 98-903544. The undersigned certifies that no Federal, State, County or Municipal tax will
be added to the above quoted prices.

City of Grand Junction payment terms shall be Net 30 days.

e Prompt payment discount of percent of the net dollar will be offered to the Owner if the invoice

is paid within days after the receipt of the invoice.

RECEIPT OF ADDENDA: the undersigned Firm acknowledges receipt of Addenda to the Solicitation,
Specifications, and other Contract Documents. State number of Addenda received:

It is the responsibility of the Proposer to ensure all Addenda have been received and acknowledged.

Company Name — (Typed or Printed) Authorized Agent — (Typed or Printed)
Authorized Agent Signature Phone Number

Address of Offeror E-mail Address of Agent

City, State, and Zip Code Date



Ay D
Praian FLow

Max Dy Frow - 2125 M6P (Dry WeaTuer)
Max ory FLow = 400 MAD, (WET WeaTHER)
BO, 794 Mo/l ( 26,480 Ls/0ay)

TSS - 225 Ma/l (23,460 Ly/Dhy )

INFLUEN
-5 Map

-0 PrRaHALL

Fiow Meveame

4 FrumMe é_
M Flow - 082 M&p

Max FlLow - 440IM&p

DCREENING

Two (2) 4-0" MectaricaLLy
CLEA

NED BAR SCREENS

INPLANT _ WasTE

FLow - [&0,06802 GaPpP
BoDs - 1602 Le/Ony
TS ~ 2%00 Le/ Day

HeEApworKs

N A anT
WASTEL

Pure STaTIoN

[————»4

Gri T FPeEsmoval
Twe (2) Cwrcutar Unrme
202" pa

SR - doooe GPD/SF
o MESIH Rereval.

Flow EguaLizaTion |Basine

VoLume - || OMG

EloHT - Durerace Aedators (20 HP Each)

PrirarY  CLariFIER [NFLUENT
BODg 28,000 Le[oay ( ToraL)

Apration BasiN INELUENT
Desiean Flow - 12 B Map
Prar Flow 16 O MGaD A
BODg, - 18,252 Ls/Day
T5S - 10,288 Le/Day

TS - 25 200 Le/twy (Torar)

Privary ClLarEier ErstuenT

AERATION BASIY
Four (4, UaiTH
\NoLuMe - 3 12% Mab

CeTenTioN TiMg - 62 Hre

swp - I8 ol

Loab Facrom %*Eﬂﬂ/lmoc;

Ar RecumeMENTS - 18252 Lo/
Uy DEsSIGN

27 DueMeERGHD TURBINE
AERATORS

BoDg - 187257 Le/Oay
\\ DG - (0,287 Le/ May
P

PRIMARY CLARIFIER
Twe (2) 1B Pia

Swo -0

Privary CLapEER

JdJd

SOR(NET) - 652 &GP/ H
WHEIR Over FLow Rame
D600 GPD/LF
PerenTion Tve -2 Lirs,
EB;MAR){
o SLUDGE
P
= oM
Raw Sewage FluMe STATioN
OnE (1) -7 5 M6D VariamLe Spreep Fume
OnE (1) - 10O0MEY VariABLE DPEED P
Tweo (2) -0 O0MAD CoNsSTRNT SpPeer FuMP
|
i
|
b———% Scum To TRuck
Loapuias
Raw PRriMARY DLUBOE 61.,:_,0”
37245 &Fp
TS - 19,878 Le/Oay
5% SoLioms
_—— ——— —— —— — — —— —I
EireATE $ TuPeaNTANT ]
144,740 GPD
TSS 2220 Le/bay
DLIpeE Proczeena UNIT
Four (4) - 1 MeTes BeLT Presccs
CewaTFREP DLupap T2 LADFILL |
11,200 _ piDay @ 0% DoLwvse |
| el et |
Deeorer DLupsE b
1,45 GPD 2 4% Souips
Too 9,820 Le/Day S SR 5 R S
!
Y I T
ANAEwOoBIC DIGESTER: 'J 7. 2
Ong(l) O Du Frmary DicESTER <
VoLUME 72,80 F Tw_ﬁ'ﬁi
swp -2
DerenTion TiME - IS Daye
ONe (V) - GO DaMETER Seonbary DesaTER
Volume - 19,180 CF
Swp - 28
PereaTion TME - |15 Dars

Finar.  CLameem A

SWP - 1470

SOR (NeT) 6476Pp|2

WEIR OVERFLoW RaTe
850 aPpfLe

PerenTion Time - 42

Hres

Twel2) Broms

Vowune  SN0,000 CF
owp 12t

PeTeNTIoNn TN
—IYL 3 T -

Ve "

]3_

CHLomue Daan.e%
BMsfl (510 Ls,

Dy
SuLAIUR Dioxipe Hbesd
IMa/L (100 18/0ny)

FinAL, CLamEier

CHLoRrINE

Uit

FinAL. _EFFLUENT
Bo - 20 Ma/L (3128 Le/Pay)
Tos - 20Ma/L (2126 Le/Day)

172, BB GPP
Tds - 10,247 Le/ DAy @

WaaTe AcTWATED DLursc

176 o e

No |

Aerome DipEsTERS

VouuMe = 25|, 100 CF
Petenmion Tive 13 5 Daye

Four (4) Aerosie DicesTrre

No 2

—

OxyaeEN REQUIREMENTS = 6150 LB/Dar

SUPERMNATANT
Arpe STATION

1, —r

oy

A

BUPERMATANT
PoDy - 467 Ls/Dhy

%65 - 100 Le[Pay
How -BLoo oPD

No 3
GRAND JUNCTION / MESA COUNTY, !
P No4 COLORADO i
PERSIOOD WASKH i
Aeroo Diasores Blibos WASTEWATSR TOIEATMENT .
85,905 &P € 2% Dolvs OLANT :
2520 Lo/ Doy o~ STION T SENE AL
qﬁ,. rsa% 1
RGN PLANT PROCESS
%{% 13114 & FLOW SCHEMATIC
FROM INFORMATION A SFo !
PROVIDED 8Y THE C) 2 Q
CONTRACTO RIS
—ar? HINGEMEION, DURHAM & RICRARDSON, INC
n kd ENGINESS  MANMIRS  CONSULTANTS
2l 2/ 7/2 Ll ONNVER OOLORADQ GRAND JUNCTION COLORAOO

-
N 37187 31 [ ACROBIC DIGESTER NO 4 ADDEC & PEVISioNS DEa PAH

] e A HEYE | owewres P ANEYE L
woe | v brx gm0y arreavprennogE] Y 3
byt K

D_YOUN

Sestemmetmere




4530~

4525—

4520/ —

45151

PLANT INI
FROM MH

@ 4510

4505

4500

4405

4490—

FPARSHALL FLUME

W
14
P
OFE
37
14
rs
'z
bW
30
Z9

WL @40 MGD
WL @ 25 MGD
WL @ 1285 MGD

//

("HEADWORKS")

EL
1800

GRIT REMOVAL UNIT
RAW SEWAGE
PUMP STATION

MANHOLE NO 2

E|
1550 _EL 1600

SN

ROOM
48" DIA.
AATES] >
ET
ot FF
A EL
9289

> 4N\ CONTROL STRUCTURE NQ |

i

PRIMARY CLARIFIERS

TOW 3000

TOW 2800
P

25 50

?

HWL 26 00y

MANHOLE NO 3

WL @ 20 MaD
24 21,
EL 2700

4528—

4520 —

4515 —

4510

4505 —

4400 —

4495 —

CONTROL STRUCTURE NO 2

WL @ 12 5 MGD

AERATION BASINS
CONTROL STRUCTURE NO 3

TOPEL 2700

23 75 @ 4OMGD
L 2357 @ 25 MGD

2275

CONTROL STRUCTURE NO 2

EL 700

FINAL CLARIFIERS

WL @125 MGD 2062

WL © 6 25MGD 20 18
TOWEIRIQSO(TOW 20 50

HwL I8 50

EL 450

_’E:f

>
|E 1320 —

WL
1I780@125 MQD
/|7500 B25MGD

bed e ST

= I E 1304
30'DIA

|E 9400

1E 9475 e

HWL 2000

\QXIST FLOW EQUALIZATION BASINS

i"I’OW 22 00

-

MIN WL 12580

EL 500

07087804.tif

@
g
o
W
k [
0 o)
& P
¢ z 0 9
0 0 0 £
z ¥4 [
u 2 Y
3 T 0 b
I 9 I 1
Z Z
q I g -— 4530
3 Q
—1452%
WL @ 25M
rqELZ’OSO /wtelzsh?goll;?o
MM’”‘W / rTOW (500 FELIBOO —|4520
@\ _L_L 100 Ynsgl_ooo
EL I3
Al IHwL 152 X \;4&5
L] 1264 4
; on
{ IE 1250 J 4.
36 DA |je o 54'DIA —J4st0
b 4
: jETI8 /IEe'?I o E'FQEJ:NT
IE?II\‘ 1E 850 L —450%
—1 4500
—4aos
Z
0
L L —laas0
d b
3
> [y
x 2
]
. b
2 3 oy
ﬂ ¢ <7
2 oy
Y w3
% 2J 0 —4a4525
> % E
€3
—|a520
EXISTGREL  Tow 1850
S TOW 1800
7 SR S —asis
—4510
e SEE
& DA ABOVE
5
e 30 DA ( —[4s0s
| 3o0Da FHEwWL
ST L
IE 348 €2 L\ oos
1E 338 I DA N o — 4400
ROOM
—Jaags
EL 92881
\ HORIZONTAL SCALE NONE
VERTICAL SCALE I'"=8'-0
ORAND JUNCTION / MESA COUNTY,
coLomaADO
PERSIGO WASH \
WASTEA/ AT:LHAI.\‘; QEATVMENT
T
S ILRNDS,, ' *
, REC Y HYDRAULIC PROFILE
_*( 13114 By »,
o 529, -
o &
. ')@‘3‘;‘!‘2“.%-\?_'0@'
_ . " HENNINGSON, DURMAM & RICHARDSON, WNC.
? N ENGINEERS  PLANNERS  CONSULTANTS
3 DENVER COLORADO GRAND JUNCTION COLORADOD
L | 42 Duwwer % o NEW cHeExED.E ey
OAYE, L5 ity d ‘NADK | ateRv [73.48-10 APPROVEDK HENAICRSEN §  f o of,
| REVISI ORTARERFARENER . natE NOY. 198




1i+00 N

IO+OON

@+00N

74+00ON

8+0ON

54+400N

4+O0ON

3+00 N

2400N

1+00N

O+OON

+oco8

24009

3+008

44008

5+008

8+00 S8

7400 8

a+008

9400 8

~-id+oo8

H+oO 8

12+00 @

NOO?7 1} E=-1123 74

NO*Q300“W - 813 85

1 - + »
R +* -
;
!
§ ,
3 R
g
5 . . .
E
4
[
. * 'OPERATIONS — ©
BUILOING 7
TBM- BRASS CAP AT [
NW COR OF NE |/4 OF
SW I/4 OF SEC 38-1-2 | .
ELEV 458 39
+ - ~ . . [
ANAEROBIC
DIGESTERS

! WASTE GAS BURNER

SUPERNATANT
PUMP STATION

DIVERSION

BO)s -\;

MH NO (—

INPLANT WASTE

LIFT STATION
METER VAULT
A /' + %

———
)
;
| . Iy . .
v LT RATE! Tunos"
= MP STA ’ | SLUDGE = - CONTROL i
i e i e g FL’;E%_( ING FF STRUCTURE NO 2
AERATION BASIN
. NE .| RERATION 4 + | cONTROL UNIT .
== vy =
e BASING
. . SI_LJRcls . R . R .
BEDS
=== : ====4
N - - + - - + l » + *
TN ——l ,
I3
. 1]
] \ P
* N * - - * CONTROL _ * *
STRUCTURE NO, 3
“ TN
\ MH NO 4\ \
+ * . v | + ,.\ FUTURE ] . . N
\ /
¥ ~
~\~§. \ N’
P S s CHLARINE
e ¥ N . CONTACT. BASING
% Sy . /-PLAN VWATER
& ! PUMP STATION
R ) 2
?
\

Q+00E

1~O0E
2AO00E
3+00
By

©+0QE
FoooE
S+00E ~
10+0Q0E
11400K

-+ GOE

+

+

+

+
'\'/‘

Wse“u

e'°'lb°,

t

e ”
SCALE (N FENT

., _LEGEND

PROPOSED STRUCTURES & DRIVE

FUTURE STRUCTURES

Y EXISTING STRUCTURES 8 DRIVE

—--— PROPERTY LINE

-} rrROPOSED GRAVEL DRIVE (AT eLUDGE =EDS)
—o— PROPOSED FENCE

3
88
[N]
<
&!
aQ
—
Nea'5945 w
420
3
53’
ES
L]
]
07087805.tif
GRAND JUNCTION / MESA COUNTY,
COLORADO
PERSIGO WASK
WASTE\WATER TOEATMVENT'
PLANT
SECTIONT SITE WORK
. h
ur o
S P T OVERALL, SITE PLAN
+ ' conrnacTong
3 DATE et
< _dlr/ek k&mrx - N LI mmunﬂmm_
uw 3 13 8 |ADD_ AEROBIC DioARTER S SLUDAE ARpcess Adn | F o Xy ENOREIRS  PLANNERS  CONSULTANTS
g\ 2] ¥ ~11-80 [RELOCATED PRIMARY & FINAL CLARIFIERS a1 fen 1 BINV‘H COLORADO + CRAND JUNCTIOGN, SLERADS™
¥+ 1 CHLORINE FACILITIES & SLUDGE BED§ I pem— T R uzﬁ&—_—“:dni_
I — = | Slesie o e T o] Tt




Persigo WasteWater Treatment Plant (WWTP) Flow Description

In the mid-1970s the City of Grand Junction and Mesa County recognized the need to upgrade the regions
wastewater collection and treatment facilities to serve rapid population growth anticipated by the energy
developments occurring at that time. The City and County joined forces to begin planning for a new wastewater
treatment plant and interceptor sewers to convey wastewater to the new facilities which would ultimately
replace the West Side plant and a number of small independent treatment plants. The phases of the wastewater
program implemented by the City and County included:

e River Road Interceptor Sewer

¢ Independent Avenue Interceptor Sewer

e Paradise Hills Interceptor Sewer

¢ Tiara Rado and Goat Wash Interceptor Sewers